
THE OFFICIAL PUBLICATION OF THE ATLANTIC CANADA WATER AND WASTEWATER ASSOCIATION

SUMMER 2025
PM

# 4
00

65
07

5
Re

tu
rn

 U
nd

el
ive

ra
bl

e I
te

m
s t

o:
 AC

W
W

A,
 B

ox
 28

14
1,

 D
ar

tm
ou

th
, N

S  
B2

W
 6E

2
PM

# 4
00

65
07

5
Re

tu
rn

 U
nd

el
ive

ra
bl

e I
te

m
s t

o:
 AC

W
W

A,
 B

ox
 28

14
1,

 D
ar

tm
ou

th
, N

S  
B2

W
 6E

2

INSIDE:
• Upcoming ACWWA Courses

• Award Nominations  
Open for 2025!

2025 ACWWA 
ANNUAL CONFERENCE

October 5–7 | St. John’s, NL



Our multi-layered tank 
construction, consisting 

of virgin material 
surrounded by 3 layers of 

protection.

Septic Tanks • Water Cisterns 
Pump Tanks • Holding Tanks  

Rain Water Harvesting
[...]
| 19Summer 2025 |



CONFERENCE HIGHLIGHTS

2025 ACWWA ANNUAL CONFERENCE

SUNDAY, OCTOBER 5, 2025

09:00 – 15:00 ABEA Annual Golf Tournament

12:00 – 20:00 Registration – Main Lobby Delta Hotel

12:00 – 14:00 Windsor Lake Water Treatment Plant Tour 
Riverhead Wastewater Treatment Plant Tour

17:00 – 19:00 Emerging Leaders Mixer – The Gypsy Tea Room

19:30 – 23:00 Meet and Greet Reception – Harbourview Ballroom Delta Hotel

20:30 – 21:00 Ice Breaker Trivia Contest

MONDAY, OCTOBER 6, 2025

07:30 – 08:30 Buffet Breakfast

08:30 – 10:00 Opening Session, Welcome, and Keynote Speaker

10:30 – 12:00 Technical Sessions and Round Table Discussion

12:00 – 13:30 ACWWA AGM and Awards Luncheon

13:30 – 16:15 Technical Sessions

16:30 – 17:30 Water for People Fun Run/Walk

18:00 – 20:00 Dine on your Own – Downtown St. John’s

20:00 – 01:00 ABEA Hospitality Event – O’Reilly’s Pub, George Street

TUESDAY, OCTOBER 7, 2025

08:00 – 09:00 Best of the Best Tap Water Taste Test/Continental Breakfast

09:00 – 10:00 Technical Sessions

10:00 – 14:00 ABEA Tradeshow

14:00 – 16:45 Technical Sessions

18:30 – 22:00 Down East Feast and Entertainment

| Summer 202520 |



7.30 Buffet Breakfast and Opening General Session

10:30

WSER Amendments – Utility 
Perspectives and Practical 
Applications of Temporary 

Bypass Authorizations  
Michael Brophy, Halifax Water

Status of Chlorate 
Regulations and Impact 

at Water Treatment Plants 
Robert Newton, Denora

Upgrading the  
Rivière-du-Loup Aerated 

Ponds – Daring to Innovate 
Christian Scott, Veolia

AWWA, WEF, CWWA 
Round Table Discussion

11:00

Climate Adaptation  
and Mitigation in the  

Water Sector
Maureen Hodgins,  

Water Research Foundation

Navigating Cyanobacteria 
and Toxins in Atlantic 

Canada's Recreational Water
Corrie Maston &  

Attiq Rehman, RPC

Resource Recovery Strategies 
for Municipal Water 

Planning: System Dynamics 
Modeling Approach

Noah Brace*, EMCO Ltd.

11:30

PFAS in Atlantic Canada –  
A Jurisdictional Review from 

the Regulators
Michael Brophy, Halifax Water

Monitoring HAB Events  
and Invasive Species  

using High Resolution 
Satellite Imagery

Catherine Evans, Dalhousie

Investigation of Biological 
Aerated Filtration for cBOD 

and Ammonia Removal  
from Wastewater

Anita Larbi*, Dalhousie

12:00 ACWWA AGM Luncheon

13:30

Pasadena Water Treatment 
Plant Upgrade
Cluney Mercer &  

Susanna Lweis, WSP

Control System 
Standardization
Zane Spencer, MPE

Utilizing Submersible and 
Airborne ROV Technology for 

Water System Inspections
Gerry Lahey, Gov NL

Practical Demonstration: 
Enhancing Project 

Success: Best 
Practices for RFPs and 
Collaborative Delivery
Janice Kennedy, Colliers

14:00

Double Trouble: Disinfection 
and DBP Compliance  

Amidst Elevated Organics  
in Small Systems

Nicole McLellan, Stantec

The AFNWA SCADA  
Journey Continues

Adam Plumstead, Eramosa

We Can Learn Much More 
from One Failure than from 

100 Inspections
Rabia Mady, GHD Practical Demonstration: 

Collaborative Project 
Delivery – Options  

and Examples
Mike Abbott, CBCL

14:30

Building for the Future – 
Torbay Water Treatment Plant

Cluney Mercer &  
Susanna Lweis, WSP

Creating and Implementing the 
Technology Use Manual (TUM)

Stephanie Leblanc,  
Halifax Water

Out with the Old Maps, 
In with the New. A 13km 
Inspection in Saint John

William Jappy, Xylem

15:00 Nutrition Break

15:15

Experience with 
Implementing a Risk Based 

Approach to Water Safety at 
Halifax Water

Lindsay Anderson, Halifax Water

Major Shutdown and 
Improvements to the Spruce 

Lake Industrial Water  
Supply Pipeline

Mike Gray, City of Saint John

Regional Growth: Resources 
to Support Demand and 

Supply Planning
Maureen Hodgins,  

Water Research Foundation

Iqaluit Municipal Water 
Reheat Station

Aiden Levy*,  
RV Anderson

15:45

Water Treatment and 
Service Level Decision 

Matrix for Water Systems in 
Newfoundland and Labrador

Victoria Pelley, Gov NL

Fast-Tracked upgrades to 
Spruce Lake Industrial  
Water Supply – Part B:  

Screenhouse and Intake
John Campbell, City of Saint John

Building for Growth: Sewer 
System Upgrades to Enable 

Housing Expansion in  
Saint John, NB

Stephane Landry, Englobe

Lift Station 10  
Upgrades – Mitigating 

Failure Risks
Chris Newman &  

Jamie Anstey, RV Anderson

ST. JOHN'S, NL
OCTOBER 5 - 7

TECHNICAL PROGRAM

MONDAY, OCTOBER 6, 2025

* Indicates Fresh Ideas

| 21Summer 2025 |



8:00 Continental Breakfast and Water Taste Test

9:00

GIS Water: Open-Source GIS 
for Water and Wastewater 

System Planning in  
Atlantic Canada  

Matt Delome, AIM Network

Our Journey to 
ISO/IEC 17025 Accreditation 

Deborah Smith,  
City of St. John's

Innovative Technologies 
for Sustainable Asset 

Rehabilitation and 
Construction in the  

Region of Peel 
Terry Martins, TCI Carbon Fibre

Full-scale UV LED 
Wastewater Reactor: 

Implementation  
and Performance

Bailey Reid,  
Dalhousie University

9:30

Demand for Reliability: 
Data-Driven Updates to the 
Water Distribution System 

Model in Dieppe, NB 
Johnathan Butt, Englobe

St. John's Climate Change 
Flood Risk Mapping Study

Jennifer Bursey, Stantec

Cost Optimization for  
Data Driven Asset 

Managemant Program
Valentin, Mueller

High-Intensity UV LED 
Photolysis for Chemical-

Free Degradation of Trace 
Organics in Water

Jessica Bennett*, Dalhousie

10:00 ABEA Tradeshow

14:00

Management of Legacy  
Mn Deposits in a 

Distribution Network
Jerome Ducret*,  

Polytechnique Montreal

Understanding and 
Optimizing Water and 

Wastewater Treatment Plants 
with Machine Learning

M. Hormiz, York University

An Introduction to  
Drone-Based Infrared  
Water Leak Detection

Steve Blackwood, RPMGRP

Eskasoni First  
Nation Abandon 100mm 

Diameter Waterline
Jason Angel, RV Anderson

14:30

The Challenges of Colloidal 
Iron Removal from  

Surface Water
Rick Sen, Magnor

Integrating Decision 
Support Tools and Data 

Dashboards for  
Treatment Optimization

Sarah Organ*,  
Dalhousie University

Innovation on the Rock:  
A Case Study of Acoustic 

Leak Detection in St. John's
Adiv Paradise, Mueller

Akerley Forcemain  
Lining Project

Lauren Young, RCII

15:00

Filter Media. To Change  
or Not to Change? That is 

the Question...
Brett Hambley*, AWI

Real Time Water Quality 
Instrumentation  

for Enhanced  
Operational Efficiency
Jordan Yorston, Omnitech

How Embedded Acoustic 
Leak Detection Is Resolving 

Water Loss and Helps 
PreventingWater Main Breaks

Oleks Rudkovskyi, Kamstrup

Corner Brook, Deep Gulch 
Culvert Replacement
Phillipe Losier, Soleno

15:30

Integrating Observations 
and Metrics to Optimize 

Granular Media  
Filtration Audits

Hayat Raza*, Continental Carbon

Mussel Shell Cartridges for 
Effective Arsenic Removal  
in Remote Communities

David Hammond,  
Earth Science Labs

Exploring the Value and 
Benefits of AMI 2.0
Bharat Khanna, GHD

Wetland Treatment 
Technology in NL – Case 

Studies and How it Works
Glen Sharp, Sharp Mgmt

2025 ACWWA ANNUAL CONFERENCE

TECHNICAL PROGRAM

TUESDAY, OCTOBER 7, 2025

* Indicates Fresh Ideas

| Summer 202522 |



WINDSOR LAKE  
WATER TREATMENT PLANT
The St. John’s Metropolitan Area, home to over 200,000 
people, relies on three surface water sources. Windsor 
Lake and Petty Harbour Long Pond serve only St. John’s, 
while Bay Bulls Big Pond provides water to St. John’s,  
Mount Pearl, Paradise, Conception Bay South, and  
Portugal Cove-St. Philip’s.

The City's water supply history dates back to 1846 
when George’s Pond near Signal Hill first delivered water 
downtown via a 6" cast iron main. As the city's population 
grew rapidly, George’s Pond proved insufficient, leading to 
the integration of Windsor Lake by 1862.

Since then, Windsor Lake's water treatment has evolved 
significantly with technological advancements and stricter 
quality standards. Upgrades have included the installation 
of traveling screens, vertical turbine pumps, disinfection 
equipment, and chemical systems for alkalinity and 
pH adjustment. Notable improvements include a 
microfiltration membrane facility with UV disinfection 
in 2007 and an expanded treatment building in 2025 to 
replace the hydrated lime feed system. This project also 

improved corrosion 
control in the 
distribution system.

The Windsor Lake 
Water Treatment 
Plant has a summer 
capacity of 70 MLD 
and 53.5 MLD in 
winter, supplying an 
average daily flow 
of 35 MLD, which 
accounts for about 
50% of the City's daily 
water consumption.

RIVERHEAD  
WASTEWATER TREATMENT FACILITY
The Riverhead Wastewater Treatment Facility is the 
only large regional wastewater facility in the St. John’s 
metropolitan area. It is a conventional primary treatment 
plant that treats wastewater from the City of St. John’s, the 
City of Mount Pearl, and the Town of Paradise. The service 
area has a total population of approximately 135,000 
people and the facility has an average flow capacity of 135 
million litres per day. Construction was completed in 2009 
and involved the excavation of almost one million cubic 
metres of rock and terracing of the rock wall that forms 
the southern site boundary.

The treatment process areas include a Shallow Pump 
Station, Deep Pump Station, Grit Removal Facility, Primary 
Clarifiers, Chlorine Disinfection Facility, Anaerobic 
Digesters, and a Solids Dewatering Facility. The Riverhead 
WWTF employs two hot water boilers for facility and 
digester heating and two diesel-powered generators for 
standby power. The Riverhead facility is also equipped 
with an onsite accredited laboratory.

Wastewater is conveyed to the Riverhead facility by 
two interceptor sewers and mechanically screened and 
pumped up into the facility. From this point, wastewater 
flows by gravity through the aerated grit channels for 
grit removal, to the primary clarifiers for removal of 
suspended solids and organic material, and through the 
chlorine contact tank for disinfection and dichlorination 
before discharge. Solids and organics removed as sludge 
from the primary clarifiers are anaerobically digested 
to reduce volatiles and produce biogas. Biogas produced 
by the anaerobic digestion process is captured and used 
as heating fuel in the hot water boiler system. Digested 
sludge is dewatered using centrifuges and disposed.

TECHNICAL TOURS

ST. JOHN'S, NL
OCTOBER 5 - 7

| 23Summer 2025 |



EMERGING LEADERS
The ACWWA Emerging Leaders Committee is an active 
group that offers engaging networking and volunteering 
opportunities for members of the ACWWA who are new 
to the water and wastewater industry. The Emerging 
Leaders Committee is inviting conference attendees 
to join us for the networking event and mixer, which 
is being held from 5 p.m. to 7 p.m. on the opening day 
of the Conference, Sunday, October 5 at The Gypsy 
Tea Room on Water Street. The networking event will 
provide an opportunity for career development where 
Emerging Leaders can get to know leading figures from 
the industry and other Emerging Leaders. Both novice 
and experienced professionals are encouraged to drop 

in for some snacks, 
refreshments, and 
conversations with 
other members in  
ur industry.

This is a wonderful 
opportunity to meet 
and support our  
future water and 
wastewater leaders.

FRESH IDEAS
ACWWA holds a yearly presentation competition 
for emerging leaders on topics related the water and 
wastewater profession. The top presentation selected from 
these presenters will be given the opportunity to compete 
in the Fresh Ideas Poster Competition at the AWWA 
Annual Conference and Exposition (ACE).

Thank you to Sansom 
Equipment Limited for supporting 
the Emerging Leaders events.

MEET AND GREET  
RECEPTION AND TRIVIA NIGHT
The conference will unofficially kick off with our Meet and 
Greet on Sunday evening in the Harbourview Ballroom at 
the Delta Hotel. This event offers a fantastic opportunity 
to reconnect with friends and colleagues while enjoying 
delicious food and refreshments. It has been 10 years since 
our last conference in St. John’s and we're sure you'll be 
reunited with some familiar faces.

The evening will feature a Think Tank Trivia event, 
sponsored by Greatario, to challenge your knowledge of 
Newfoundland geography and culture. The event will 
consist of two rounds: the first round will include 25 
questions, while the second round will test your ability  
to match some well-known Newfoundland sayings.  
There will be a prize for the winning 
individual or team.

Thank you to Greatario for  
supporting the Think Tank Trivia Night.

2025 ACWWA ANNUAL CONFERENCE

Exclusive Distributor for

#9-50 Thornhill Drive
Dartmouth, NS  B3B 1S1 
Office: 902.468.2777
Fax: 902.468.2090
office@scotiatech.ca

• Meter Sales, Testing & Repairs
• Meter Installation & Reading
• Hydrant Repairs & Parts
• Training Courses

www.sensus.com

www.bishopwater.ca

| Summer 202524 |



WATER FOR PEOPLE EVENT
Water For People (WFP) is a global non-profit that helps 
people bring clean water and sanitation solutions to their 
communities for generations to come. ACWWA has a  
WFP Committee focused on raising awareness and 
providing opportunities for ACWWA members and others 
in Atlantic Canada to be involved with WFP by donating 
money or time in support of WFP’s vision of a world 
where every person has access to reliable, safe water and 
sanitation services.

Each year, at the Annual ACWWA Conference, 
several WFP activities are organized to raise funds and 
awareness in support of WFP. Their fundraising efforts 
have gone a long way to make Atlantic Canada stand out 
as a tremendous donor among AWWA sections with the 
Atlantic Chapter raising approximately $20,000 annually. 
Events organized to raise funds and awareness for WFP 
this year include the Charity Silent Auction, WFP Fun  
Run/Walk, and the 50/50 raffle during the Sunday and 
Tuesday Night Socials.

When registering for the conference, do not forget to 
sign up for the 2025 Fun Run/Walk! The 5 km Fun  
Run/Walk will be held on Monday, October 6 at 4:30 p.m. 
The event will start from the Delta Hotel, continue along  
St. John’s Harbour until reaching the Terry Fox monument 
and turning around to return to the hotel.

Thank you to Sansom 
Equipment Limited for 
supporting the WFP  
Fun Run/Walk.

ABEA ANNUAL GOLF TOURNAMENT
GlenDenning Golf is an oasis of fun and enjoyment 
within the City of St. John's. The course is designed with 
generous tee decks, contoured fairways and undulating 
greens, all defined by strategically placed bunkers. The 
gentle terrain provides an enjoyable walk for all ages 
and ability.

Playing at a Par 71 and 6,214 yards with three tee 
positions to choose from, beginners and avid golfers  
will enjoy the forgiveness and challenges that each hole 
has to offer. GlenDenning stresses club selection and 
strategic shotmaking.

We welcome you to join us for our Annual Golf 
Tournament being held Sunday, October 5, 2025 and 
sponsored by the ABEA, and its individual members.  
Tee times commence at 9:00 am with a shotgun format. 
Price is $125 + tax (includes, green fees, cart, lunch (BBQ 
hot dogs or hamburgers at halfway) and transportation.

Put your team together, or we can place  
you with a group – all ability 
levels welcome.

Rental clubs are available  
for an additional fee and on a 
first-come first-serve basis.

ST. JOHN'S, NL
OCTOBER 5 - 7

| 25Summer 2025 |



ABEA HOSPITALITY NIGHT
The Atlantic Branch Equipment Association cordially 
invites all ACWWA Conference delegates and attending 
members to the 16th Annual Common ABEA Hospitality 
Event, once again being held at O'Reilly's Irish 
Newfoundland Pub. Situated in the heart of St. John's 
entertainment district on George Street, O'Reilly's is 
renowned as the #1 Bar in Canada by enRoute magazine 
and Rickards Beer, promising you "A ROLLICKING 
NEWFOUNDLAND TIME."

Join us on Monday evening from 8 p.m. to 1 a.m.  
for an unforgettable night of live music, dancing, drinks, 